
 

    

    

                  HAZARD ASSESSMENT OF SOME HEAVY METALS  

                              IN TEMA MUNICIPAL WATER SUPPLY                     

                                   

  

    

  

                

                                                          BY   

                                        NAKOTEY EBENEZER   

  

                                                   A thesis submitted to  

                                                Department of Food Science  

                              Kwame Nkrumah University of Science and Technology                     

in partial  fulfillment of the requirement for the award of the degree of   

  

  

[...]

  

  



 

  Page    

  XLII   

Page  

XXXVII 

I  

 Polymeric coagulants  

 Polyelectrolytes  

 Aluminium polymers  

 Activated silica  

  

2.3.7         FLOCCULATION  

Flocculation is the process that causes aggregation destabilized colloidal particles to form 

rapidsetting flocs. The flocs which form can be removed by sedimentation, sand filtration or 

flotation. Flocculation is similar to coagulation and in flocculation process the velocity of water 

is reduced to much lower value to enable large and strong aggregates to form. If the of water 

velocity is high aggregates may break up and therefor flocs will not form properly.  

  

2.3.8        ADSORPTION   

Adsorption is the adhesion of atoms, ions, or molecules from water to a surface. Is a 

phenomenon of accumulation of large number of molecular species at the surface of liquid in 

comparison to the bulk.    

 Adsorption is a surface phenomenon and a consequence of surface energy. Adsorption is similar 

to surface tension. Adsorption is used in industrial application such as activated carbon in water 

treatment process to adsorbed odour and residual chlorine in potable water. Adsorbents are 

classified as:   



 

  Page    

  XLIII   

Oxygen containing compounds (e.g. silica gel and zeolites).  

  

Carbon based compounds (e.g. activated carbon and graphite)  

Polymer based compound  

  

2.3.9        ION EXCHANGE  

Ion exchange is a water purification method where one or more undesirable contaminants are 

removed from water by exchange with another non-objectionable or less objectionable 

substance. It is an exchange between electrolytes or electrolytes solution and a complex. Ion 

exchange is used for water purification, separation and decontamination water and solutions with 

polymeric or mineralic ion exchangers. Ion exchange is a purification process used to separate 

and purify metals. It is also used to demineralized or soften where calcium and magnesium are to 

be removed from water.   

  

Figure 2.2  ion exchange diagram.  



 

  Page    

  XLIV   

  

  

  

  

2.3. 10     ELECTRODIALYSIS  

Electrodialysis is a water purification process where ions are transmitted through semi permeable 

membrane, under the influence of an electric potential. Electrodialysis is employed in 

pharmaceutical application, stabilization of wine and desalination of salt water.  

  

2.3.11     BIOSORPTION   

Biosorption is a property of certain types of inactive, dead, microbial biomass to bind and 

concentrate heavy metals from even very dilute aqueous solutions.  

In biosorption treatment process microorganisms are used to break down organic material with 

aeration and agitation for solids to settle out. Biosorption is a metabolically passive process, it 

does not require energy.  

  

2.4       THE TREATMENT PROCESS AT KPONG HEADWORKS  

Water is a unique substance and one of its unique characteristics is that it is a good solvent. As 

water goes through its hydrological cycle, comprising of runoff, impounding, rainfall, infiltration 



 

  Page    

  XLV   

and evaporation, it dissolves all suspended matters to make the water impure. The main objective 

of water treatment is to make water fit for domestic use reliable and consistent.   

 Water treatment is very important particularly from source such as rivers, lakes and ponds.  

Human beings consume water daily by bathing, drinking, and preparing food with it.   

  

In water treatment, systematic procedures are used to achieve the water quality. Flocculation 

process which combines small particles into large particles is the first procedure then the water 

passes through a filtering system to remove all undesirable particles. After that, water undergoes 

ion exchange process to remove any inorganic contaminants.  

The process continues by adsorption which removes all organic contaminates, unwanted coloring, 

taste and odor, and then chlorination process is carried out to disinfect the water.  

With all this treatment process some consumers still do not trust the safety of tap water.  

Tap water being the main source of domestic and animal use may be contaminated with heavy 

metals. In water treatment, they are found as trace metals and are 5 times denser then the specific 

gravity of water.  

Nonetheless, in a long period of time these constituents are very toxic and tend to accumulate in 

the human body.   

The figure 2.3 is the flow diagram of the treated process used at Kpong headworks.  

  

  



 

  Page    

  XLVI   

  

  

  

  

 

Figure: 2.3 schematic diagram of treatment process at Kpong.  

  

2.4.1       INTAKE  

The water treatment plant at Kpong headworks have a raw water intake, pumping and conveyance 

system and flow measurement. The raw water is taken from the volta lake over a predetermined 

range of the water level.  

  

  

                        

  

  

  

  

                

  

Screening   Reservoir tank   

Aeration   Coagulation/flocculation   

Alum/ 

Sedimentation chamber   

Sludge   

Clarification   Filtration basin   Final water Reservoir tank   

Pump to consumer   

Intake/impoundment   



 

  Page    

  XLVII   

Centrifugal pumps with a capacity of 830 m3/h are submerged in the lake to lift raw water at a flow 

rate of 0.2 m3/s to the treatment plant.  

Flow measurement devices such as venturi meters and flow nozzles are installed in the raw water 

line and distribution main to monitor the flow of raw water.  

2.4.2         SCREENING   

In the intake gate or in the sump, both micro strainers (fine screen) and coarse screen  are used to 

prevent all debris, suspended particles, algae, stones and sand from entering the pumps and the 

pipe lines. This is done in other to protect the process equipment, reduce overall treatment process 

reliability and effectiveness or contaminate waterways.  

2.4.3        RESERVOIR TANKS  

Reservoir tank is a storage facility used to store fluids. The term reservoir can also be used for 

artificial lake or ponds.  

2.4.4         AERATION  

Aeration is the addition of air or oxygen to water or wastewater usually by mechanical means to 

increase dissolved oxygen level and maintain aerobic condition or to allow aerobic biodegradation 

of the pollutant components. During aeration odour, dissolved gases (carbon dioxide), oxidizes 

dissolved metals (iron, hydrogen sulfide) and volatile organic chemicals are removed. When air 

enters the water, it promotes microbial growth in the wastewater and this microbes feed on the 

organic material to form flocs. Some common aeration systems are gravity aerator, spray aerator, 

mechanical aerators and diffuser.  

  



 

  Page    

  XLVIII   

  

2.4.5          COAGULATION AND FLOCCULATION  

Coagulation and flocculation are used interchangeably. Coagulation is the process of  

destabilizing colloidal particles so that particle growth can occur as a result of particle collision. 

Coagulation can be achieved when coagulants such as alum with a positive charge neutralize the 

negative charges on the particle. This formation causes the particles to stick together to form large 

particles as flocs.  

Flocculation is used to describe the process whereby the size of particles increases as a result of 

particle collision. It causes aggregation of destabilized colloidal particles to form rapid settling 

flocs.  

2.4.6        SEDIMENTATION CHAMBER  

Sedimentation is the term applied to the separation of suspended particles that are heavier than 

water by gravitational setting. During sedimentation aggregates that form during coagulation and 

flocculation settle out from the water. When water is pumped from the low lift, it comes straight 

to distribution chamber. The water first enters mixing basin one with capacity of 500m3 formed 

below through a metal pipe. In the sedimentation chamber sludge that is form is occasionally 

removed and discharged to the downstream of the lake.   

2.4.7       CLARIFICATION    

Clarification is the technique of removing suspended matters in raw water. It allows the formation 

of large flocs to sink to the bottom of a tank or basin. The sediments are allowed to settle and the 

clarified water collected from the top of the basin while the sediments are removed from the bottom 

with the crapper mechanism. Each clarifier at Kpong headwork has a volume of 5650m3.  



 

  Page    

  XLIX   

2.4.8         FILTRATION  

Filtration is the process of removing particulate suspended material in a liquid by passing the liquid 

through a filter bed comprised of a granular or compressible filter medium. It is noted that 

flocculation, flotation, coagulation and sedimentation are extremely important in water treatment 

process. However without filtration the quality standard of potable water will not be achieved.  

Filtration is considered as the polishing step of the treatment process starting with chemical dosing.  

The sand filter bed at Kpong headworks is shown in figure 2.4   

  

  

 Figure 2.4 Kpong headworks filter bed  

The clear water from the clarifier is directed to the filter bed. The filter bed is made up of several 

uniformly sized grains. The media is made up of gravel and grit. The filter flow is made up of filter 

nozzles with equal spaces. When the filter media is dirty, backwashing is carried out by applying 

bubble air through the bed (air scour process). In case the pH is higher, lime may be added to water 

in the filter bed to correct the pH.   

  



 

  Page    

  L   

2.4.9        DISINFECTION  

It is essential to disinfect water after clarification since bacteria and other micro-organisms may 

possibly remain in water to cause diseases. This can be achieved by adding an amount of chemical 

agent to water to destroy all pathogens present in the water. Physical method of disinfection of 

water includes irradiation with ultra-violet light and boiling.  

Other disinfectants includes chlorine gas (Cl2), chlorine dioxide (ClO2), ozone, calcium 

hypochlorite (Ca(OCl))2, sodium hypochlorite (NaOCl) also known as  bleach and 

monochloramine (NH2Cl).  

Chlorine is an oxidizing agent and therefore has ability to oxidize micro-organisms making them 

inactive and finally destroys them. Factors that significantly determine the effectiveness of 

disinfection by means of chlorine are the chlorine contact time and chlorine concentration. The 

accepted free chlorine residual in water must be less than 0.5 mg/l after 30 minutes contact time. 

An effective disinfection can only occur when the turbidity of water is very low because colloidal 

particle can shield microorganisms from the action of the disinfectant.  

Excess chlorine in water can be reduced by the use of dechlorination reducing agents such as sulfur 

dioxide, sodium metabisulfite or by adsorption on activated carbon.  

  

2.5             STABILISATION OF WATER  

Stabilization of water entails addition of chemicals to water to adjust its chemical properties in 

order to prevent corrosion or scale formation in pipes and fixtures. It also involves the addition of 

chemicals to the water to produce water with calcium carbonate precipitation potential of about 4 

mg/l. Water should always have a low super-saturation value of calcium carbonate since water 

with supersaturated calcium carbonate may cause excessive scale to form in pipes and household 

fixtures.   



 

  Page    

  LI   

In summary, conventional water treatment methods include coagulation of small colloidal 

particles, flocculation of small particles to form larger flocs or aggregates, followed by 

sedimentation and finally sand filtration.  

  

2.6     AAS  PRINCIPLE OF OPERATION   

AAS is one of the most valuable techniques for determining the level of heavy metals in water. 

AAS is very simple to use, reliable, and cost effective.  

The technique makes use of absorption spectrometry to assess the concentration of an analyte in a 

sample. It requires standards with known analyte content to establish the relation between the 

measured absorbance and the analyte concentration and relies therefore on the Beer –Lambert  

Law. (Robert Bunsen and Gustav Kirchhoff)  

                                                                         C = K. A  

The factor k is dependent on length of the optical cell, wavelength of the light and properties of 

atoms absorbing this light. The absorbance A is defined by the following equation:  

                                                               

Where: I0 – intensity of the light before absorption I – intensity of light after absorption.  

AAS involves the absorption of radiant energy produced by a special radiation source (lamp), by 

atoms in their electronic ground state. The lamp emits the atomic spectrum of the analyte elements, 

i.e., just the energy that can be absorbed in a resonance manner. The analyte elements are 

transformed in atoms in an atomizer. When light passes through the atom cloud, the atoms absorb 

ultraviolet or visible light and make transitions to higher electronic energy levels. A 

monochromator is used for selecting only one of the characteristic wavelengths of the element 



 

  Page    

  LII   

being determined, and a detector, generally a photomultiplier tube, measures the amount of 

absorption. The amount of light absorbed indicates the amount of analyte initially present.  

  

   

Figure 2.5 Schematic diagram of ASS  



 

    

    

  

INTERFERENCE   

Interference from background absorption may be eliminated by the use of deuterium background 

correction lamp.  

Matrix effects may be controlled by making standards and test solution with same acid 

concentration as the samples. This is done to obtain a uniform matrix for both standard and sample. 

(J. Arc Broekaert 1998).  

  

                                                 

  

  

  

  

  

                                    

    



 

  Page     LIV    

Page L  

CHAPTER THREE  

MATERIALS AND METHODOLOGY  

3.1        SAMPLE COLLECTION  

The potable water was sampled in 1.5 L polyethylene bottles from five sampling points. These 

points were designated as KW 1- KW 5. The sampling bottles were cleaned by washing them in 

non- ionic detergent, then further rinsed with tap water and later soaked in 10% HNO3 for 24 hours 

and finally rinsed with de-ionized water before usage. During sampling the sample bottles were 

rinsed with the sample water for three consecutive times before finally filled to the brim.  

3.2      SAMPLE TRANSPORTATION AND PRETREATMENT  

At each sampling point samples were labeled according to sampling point identification name, 

sampling time and date of sampling before transporting it to the laboratory. In order to maintain 

the integrity of the samples, the sample were preserved or stored under ice at 40 C. Heavy metal 

content was then determined using the Atomic Absorption Spectrophotometer (AAS) Unicam 969 

Atomic Absorption Spectrophotometer (AAS) with 50mm burner.  

  

3.3      CALIBRATION OF METHODS  

 Optimization  

The instrument was set up as shown in figure 3.1. Align burner head and hollow cathode 

lamp position in order to obtain the highest signal to noise ration.  Sensitivity check  

Page LI  



 

    

    

Immediately after optimization, a verification standard (e.g. 5.5 mg/l Fe solution) was 

aspirated to an absorbance of 0.4A  

 The highest standard of aspiration was set at absorbance between 0.1 and 0.8A to  

Auto zero the instrument and aspirate the calibration standards. Measure and store the absorbance 

readings. These were used for generation of the calibration curve.  

CALCULATION  

 All results were recorded to two decimal places.  

The concentration of the analyte (e.g. Fe) in water samples digested was calculated as follows:   